INSTRUCTION BULLETIN

No. 9008643
Machine: T16
Published: 07-2015
Rev. 01

NOTE: DO NOT DISCARD the Parts List from the Instruction Bulletin. Place the
Parts List in the appropriate place in the machine manual for future
reference. Retaining the Parts List will make it easier to reorder
individual parts and will save the cost of ordering an entire Kkit.

NOTE: Numbers in parenthesis () are reference numbers for parts listed in Bill of Materials.

Installation instructions for kit number 9008015
SYNOPSIS:

This kit contains the parts needed to install a cylindrical scrub head on a T16 scrubber.

Please follow step-by-step instructions.

SPECIAL TOOLS / CONSIDERATIONS: NONE
(Estimated time to complete: 2.5 hours)

it
&

PROTECT THE ENVIRONMENT

Please dispose of packaging materials, used machine components
such as batteries and fluids in an environmentally safe way according
to local waste disposal regulations.

Always remember to recycle.

PREPARATION:

1. Remove the brushes from the scrub head.
Refer to the INSTALLATION section of the
OPERATORS MANUAL for instruction how to
remove the brushes for the scrub head.

2. Park the machine on a clean level surface,
completely lower the scrub head, turn off the
machine, and remove the key.

FOR SAFETY: Before leaving or servicing
machine, stop on level surface, turn off
machine, and remove key.

3. Disconnect the battery cables from the
batteries.

WARNING: Always disconnect battery
A cables from machine before working on
electrical components.

IB 9008643 (07-2015)

NOTE: Complete Step 4 through Step 8 only if
removing an existing scrub head from the
machine. Proceed to INSTALLATION section if
the machine does not have a scrub head installed.

4. Disconnect all solution hoses and the main
wire harness from the existing scrub head.

5. Disconnect both scrub head lift arms from
the scrub head. Set all mounting hardware
(cotter pins, clevis pins, and washers) aside.

(Fig. 1)

\ r—

| -
e



6. Disconnect the actuator from the scrub head.
Set mounting hardware aside. (Fig. 2)

FIG. 2

7. Disconnect the rear head lift channel and front
head lift bracket from the scrub head. Set
mounting hardware aside. (Fig. 3)

[
-.f””“”'”“”ulu}Hp,.,r\ -
Lot el gk

FIG. 3

8. Pull the scrub head from under the machine.

INSTALLATION:

1. Slide the new scrub head (1) underneath the
machine.

2. Connect the main wire harness to both brush
motors. (Fig. 4 / Fig. 5)

3. Connect the solution hoses to the scrub head.

4. Connect the rear head lift channel and front
head lift bracket to the scrub head.

5. Connect the actuator to the scrub head.

6. Connect both scrub head lift arms to the scrub
head.

7. Reconnect the battery cables to the batteries.

8. Start the machine and raise the scrub head.

9. Install both brushes into the scrub head. Refer
to the MAINTENANCE section of the

Operators Manual for instructions how to
install brushes.

IB 9008643 (07-2015)



gnydos 1HOIH :713gv7]
HSNHE @nYdS LH9IYW :0L | “SOd| "ON 3dIM

3ATVA 02H NIVA :713avT]
3ATVA 02H NIVA :0L

N

2 OVA :T13avi
2# NVd4 WNNJVA :0L

J3NNILNOO

OO
HSNY8 34d1s {0l

2| Ndds/zz2
MNd/ 12

—

Eo——

dinNd 02H 3aISs :713av
dANd ONIY3L13IN O2H 30IS :0L

dAnNd S3/1Svd =T13av]

dANd S3/1Sv4 11d0 tOL —MU

9

IIIII@“WIL...
NHOH : (1)7T3av
NYOH 0L
PR
“a
dANd *130 =138V
O gnnd ONTH3L3N *130 0L

8d :713av1
80 oL

19 :73av1
10 f0L

dNNd_02H-O03 37138V
dANd O2H-03 "1d0 0L

a3NNTLINOD

T
=

2
to]

T O¥A :i713av

I 2/1 O3 :13avl

T# NV4 WNNOVA 0L

“L1OV 390S :738vl
HOL1YNLOV 33933N0S 0L

o

(J G3NNILINOO

m._“w_ 1vod N

2/1 234Y 0L

AONVM OVA :T138V7 4
JANd ONVM OVA tOL

M

NY9/S2
n1g/92
“SOd| “ON 3dIM

“Y¥d dnyds 1437 7138V
HSNYg 9nNdds 1437 0L

°SHOLON HSNYd
LV ALIYYTI0Od JHL 3SH3A3H OL 03sn SI
SSINYVH SIHL 3SNvO38 ‘SSOHO S3YIM 230N

Joydepe ssauiey
aJIM YlIM JoloW Yo

peay qnios Jo apIs z

3= 4 Nyg
we| Eo— [ g T 5] yr_tT3Ev]
e e 1 M TIOHINGD 0L

18] uo Jojow 0] payoene |[—=s—o

Ja1depe ssauley alipn

Er_£713av7
€M H3TI0HLNOD :0L

FIG. 4

IB 9008643 (07-2015)



13/BLK <113
GROUND

*a37QVYN3 HSMNHA 3a1Ss

= ONNOYO/ a3S0710

[sER=\\E]

d33MS3Hd = ABE+

Q3SN3S a2H N3HM
MO/ AQ = INdLNO

Q3SN3S a2H N3HM
03S00 HOLIMS

MEMBRANE TOUCH PANEL

Sioer ONO NVO
91+ NOILJ3S 33S
‘ov1d NHO OZH-03 0L
s—= TNd/LE i i
9T# NOILO3S 33S
*OVIQ 03Y O2H-03 :0L
‘NS HsSn®8 3aIS s> A 19/05 Zor M o2
oo
ey
=T g NE5,/55 Gl m
Sa/ET ® NOJ
V6-S ‘21 NOILO3S 335
IIGVN3 J3IMSIEJ 0L
so—> NOD/S9  ore | e
) e
CIOMINOD - ON© ‘8298SOl# IT1@va
—=Y1191070N®
[FR->18/ETT  gnnouo aviiola  IAR-TT@/ETT o
§3A31 "0s
HOSN3S'SSMd YNVL oo
3 VH0/E5
g TAM/6% &3

TAM-S1a/ETT %.. ¢L/.P?
2

TN INVL 03

ES3NHVH T13NVd *HISN| o

v a7/ T# X1 v e

&= Z# > Z# g T |V

o Z¥ O34 T |

v am NVAREEEL] B i
SNg NV i

Froar |\

QUANTUM CONTROL BOARD

ZRVdS™INALNO

13VdS™LNALNO

Z-1ov-3e0s

1710v"300S

Zz1av-301s

1"Lov3aIs

1710v-80S

Z 1ov-®s

+Z7OVA

-17VA

+17OVA

TIOHLNOO™+8

”~ o~
= SSANHVH d3IMSIEd * 1O m
L\
20d _*AVIZH OVA JIIMS *1dD 105 zo.mW# 33
Si-ur AH9/8E
01 Z-OP_.OUm = 1OVINOO
JENNOD _apNY$33Y HSNHEE J33NS 10
i B Xu9/8E = =
Vs 2
T ©nd/ZE gnd7ze P Nga/2
5 £80
i 34 K3
& NUO/SE FER S g4l
HOLVYNLOY NO/dn 3908 H _|3|_m
H 8
5 ME/9E 578
i 58 x4 1
€S VHO/EE ﬂw 3
HOLYNLOV NO/dN HSnug 3al _|3um
7}
V& EA/bE B
8 Nda/2€e H3MOT = LOVHIZY =+8 © | NId
NMOd/dN 8NYas 1417 = ON3LX3 =+9 @ Z NId
SN/ TE —@uwv|\«

W NVL/OE
2# NV4 OVA'LldD SdWv 81
B Xgorez
1# NV4 OVA > SdAv 81
T und/L2 v —@u¢ z
s NHO/SZ
HOLON HSNYE LNOHH/1437 S SNV S2-0T1
N 1a/92 z

+oEr 3A/ve

HOL1ON HSNYE 3d1S H_W Sdiv €1
e-er vdo/€e2 2
EE NHg/22

“0g T0HINOD - 2-nd T/298S0T+# 318V0

AH9/8

SWITCHED B+

SEE SECTION #2

FIG. 5

IB 9008643 (07-2015)



RECONFIGURE MACHINE: NOTE: If Disk appears below C1: Disk/Cyl
proceed to the following step to reconfigure the

1. Press and hold the Configuration mode button machine for the new scrub head. If Cyl appears

while turning on the key to the on position. below C1: Disk/Cvl no chanaes to the machine
Continue holding the Configuration mode : k/Cy 9

button until CONFIG MODE appears on the
LCD display. Release the configuration mode
button. (Fig. 6) 3. Press the Brush pressure button to select the
mode setting. (Fig. 9)

configuration are necessary. Proceed to Step 8 to
exit the configuration mode.

FIG. 6
2. Press the Brush pressure button to enter the FIG. 9
machine configuration mode. (Fig. 7) The < symbol will appear in front of the

setting. (Fig. 10)

FIG. 7

C1: Disk/Cyl should appear in the LCD FIG. 10
display. (Fig. 8)

Cl:DisksCyl

FIG. 8

IB 9008643 (07-2015) 5



4. Use the Contrast control button to scroll down CHECKING CYLINDRICAL SCRUB BRUSH
the cylindrical brush setting. (Fig. 11) PATTERN

1. Apply chalk, or a similar marking material, to a
smooth and level section of floor.

NOTE: If chalk or other material is not available,
allow the brush to spin on the floor for two
minutes. A polish mark will remain on the floor.

2. Park the machine several feet behind the
chalked area and shut off the machine.

3. Press and hold the configuration mode button
while turning on the key to the on position.
Continue holding the Configuration mode

FIG. 11 button until CONFIG MODE appears on the
LCD display. Release the Configuration mode
5. Press the Brush pressure button to select and button. (?:igY 14) 9

save the setting. (Fig. 12)

FIG. 14

FIG. 12

The < symbol longer appears in front of the
setting after it is saved. (Fig. 13)

FIG. 13

6. Turn the key switch to the off position to exit
the configuration mode when finished
changing the scrub head setting.

6 IB 9008643 (07-2015)



4. Press the Brush pressure button to enter the 6. Press the Brush pressure button to enter the
machine configuration mode. (Fig. 15) down pressure test selection mode. (Fig. 18)

FIG. 15 FIG. 18
C1: Disk/Cyl will appear in the LCD display. C16: Dwn Pres Tst <Disabled (Down
(Fig. 16) Pressure Test Disabled) should appear on the

LCD display. The < symbol will appear in front
of Disabled. (Fig. 19)

FIG. 16
5. Press the Contrast control button once to FIG. 19
scroll to C16: Dwn Pres Tst Disabled (Down )
Pressure Test Disabled). (Fig. 17) 7. Press the Contrast control button once to

select C16:Dwn Pres Tst <Enabled (Down
Pressure Test Enabled). The < symbol will
appear in front of Enabled. (Fig. 20)

-,

FIG. 17

IB 9008643 (07-2015) 7



8. Press the the Brush pressure button to enable 10. Press the 7- STEP button and then
the brush pressure test. (Fig. 21) immediately press one of the Solution on / off
; buttons to shut off the solution supply and
prevent the brushes from getting wet. (Fig. 23
/ Fig. 24)

FIG. 21

C16: Dwn Pres Tst Enabled should appear
on the LCD display. The < symbol will no
longer appear in front of Enabled. (Fig. 22)

FIG. 22 FIG. 24
9. Turn the key to the off position to save the 11. Observe the solution flow indicator lights.
Down Pressure Test Enabled mode and then None of the indicator lights should be .
turn the key back to the on position to (Fig. 25)

continue with the procedure.

NOTE: Do Not turn off the machine second time
after the Down Pressure Test Enabled mode has
been saved. The entire procedure to get the
machine into the Down Pressure Test Mode will
need to be repeated if the machine is turned off a
second time.

FIG. 25

8 IB 9008643 (07-2015)



12. Press the 1- STEP button to raise the scrub
head. (Fig. 26)

FIG. 26

13. Position the machine over the chalked area.

14. Press the 1- STEP button to lower the scrub
head and allow the brushes to operate for 15

to 20 seconds. Keep the scrub head in one
spot in the chalked area.

NOTE: If necessary, press the Brush pressure
button to set the brush pressure to the medium
setting. (Fig. 27)

FIG. 27

15. Press the 1- STEP button to raise the scrub

head and drive the machine away from the
chalked area.

IB 9008643 (07-2015)

16. Observe the brush patterns. If the brush
pattern is the same width across the entire
length of each brush and both brushes are the
same width, no adjustment is necessary.

(Fig. 28)

FIG. 28

17. If the brush patterns are tapered, see
ADJUSTING THE CYLINDRICAL BRUSH
TAPER. (Fig. 29)

FIG. 29

18. Both brush patterns should be 25 to 38 mm
(1 to 1.5 in) wide and the same width. If the
width of the brushes is not the same, see
ADJUSTING THE CYLINDRICAL BRUSH
WIDTH. (Fig. 30)

FIG. 30

19. Turn the key switch to the off position to exit
brush down pressure test mode.



ADJUSTING CYLINDRICAL BRUSH TAPER ADJUSTING CYLINDRICAL BRUSH WIDTH

FOR SAFETY: Before leaving or servicing FOR SAFETY: Before leaving or servicing
machine, stop on level surface and turn off machine, stop on level surface and turn off
machine. machine.

1. Open the side squeegee support door. 1. Start the machine, completely lower the scrub

head, and turn off the machine.

2. Loosen the mounting screw on the idler door.
(Fig. 31) 2. Open the side squeegee support door.

3. Remove the debris trough

4. Loosen the lock nut located behind the
bracket. (Fig. 33)

FIG. 31

3. Raise or lower the end of the brush with the
smaller brush adjustment screw to straighten
the brush pattern. (Fig. 32)

FIG. 33

5. Turn the adjustment nut to adjust the
cylindrical brush width. Lengthen the scrub
head link to increase the rear brush pattern
width. Shorten the scrub head link to increase
the front brush pattern. (Fig. 34)

NOTE: Two full turns of the scrub head link
adjustment bolt change the brush pattern
approximately 25 mm (1 in).

FIG. 32

N

. Retighten the mounting screw on the idler
door.

)]

. Close the side squeegee support door.

o

Recheck the pattern. Readjust if necessary.

7. Repeat procedure for the other brush located ——
on other side of the scrub head. [

FIG. 34

6. Retighten the lock nut located against the
bracket.

7. Recheck the pattern. Readjust if necessary.

10 IB 9008643 (07-2015)



IB 9008643 (07-2015)

FIG. 35

"



Bill Of Materials For Head Kit, Cylrcl, 900MM, DI [T16] - 9008015 (Fig. 35)

12

Tennant-

Ref. Part No. Description Qty.
1 1053342 Motor, Ele, 36vdc 1750rpm 1.00hp 22.0a 2
2 15678 Screw, Hex, M6 X 1.00 X 16, SS 8
3 01684 Washer, Flat, 0.27b 0.69d .05, SS 8
4 1054581 Sheave, 07grv, 1.22pd 0.55b [PJ] 2
5 1014328 Key, Sg, 05mm X 05mm, 25mmi 2
6 222818 Screw, Set, Soc, 08- 32 X 0.25, NI 4
7 1054591 Sheave, 07grv, 03.3pd 0.63b [PJ] 2
8 00911 Key, Sq, 0.19 X 0.19, 0.75I 4
9 09740 Screw, Hex, M8 X 1.25 X 20, SS 4

10 41186 Washer, Flat, Belleville, .31 4
11 1017218 Washer, Flat, 0.32b 1.00d .12, SS 4
12 9007853 Belt Kit, W/Tool, Afmkt [Qty 2] 2
13 1054633 Shaft, Drive 2
14 28010 Bearing, Ball, 0.62b 1.38d 0.43w 6
15 1055051 Spacer, Brg 2
16 01513 Ring, Retaining, Int, 6
17 1056155 Plug, Drive, Brush 2
18 1054844 Cover, Belt 2
19 1054843 Gasket, Cover, Belt 2
20 1020341 Screw, Hex, M8 X 1.25 X 20, SS, SEMS 6
21 1054849 Cover, Idler 2
22 1057083 Cam, Adj, Brush [15.9WB] 2
23 09010 Screw, Hex, M8 X 1.25 X 25, SS 2
24 01685 Washer, Flat, 0.38b 0.88d .08, SS 2
25 1057124 Plug, Idler, Brush 2
26 18136 Ring, Retaining, Ext, 0.62d, Basic 2
27 386257 Latch 2
28 386274 Hook WIdt, Latch 2
29 50335 Nut, Hex, Std, M5 X 0.80, 8 4
30 24265 Screw, Pan, Phl, M4 X 0.70 X 16, SS 6
31 33932 Nut, Hex, Lock, M4 X 0.70, NI, SS 6
32 1059170 Harness, Wire, Adapter 1

IB 9008643 (07-2015)



22
SV

NE—14 22

\ S
’ A
N @ eaaa S
f \E

FRONT

2 XS CosSD),
“‘ (7 . 9 &
LS,

IB 9008643 (07-2015)

13



Bill Of Materials For Head Kit, Cylrcl, 900MM, DI [T16] - 9008015 (Fig. 36)

14

Tennant
Ref. Part No. Description Qty.
1 1053743 Head WiIdt, Scb, Cyl 1
2 1020168 Molding, Afmkt, Trim, Pvc, .08 .11, 01ft 2
3 1020174 Molding, Afmkt, Trim, Pvc, .08 .11, 03ft 1
4 1067768 Channel, Lift, Head, Cyl 2
5 09029 Screw, Hex, M12 X 1.75 X 40, SS 1
6 09741 Nut, Hex, Lock, M12 X 1.75, NI, SS 1
7 1053993 Bolt, Eye, M10 X 1.50 X 140mm, 13.00 Eye 1
8 41430 Nut, Hex, Lock, M10 X 1.5, NI 1
9 763064 Nut, Hex, Jam, M10 X 1.5, [Din439] 1
10 1015026 Hose, Afmkt, Pvc, Brd, 0.62id, 03ft, CIr 1
11 50544 Clamp, Cable, SS, 1.12d X 0.38w, 1hole 4
12 74455 Screw, Hex, M6 X 1.00 X 12, Fmg 3
13 365164 Fitting, Plstc, Str, Bm10/Bm10 1
14 63810 Clamp, Hose, Wormdrive, 0.56- 1.06d, .56w 2
15 1059700 Manifold, Bar, Spray, 33.7inch 1
16 09200 Screw, Pan, Phl, M5 X 4
17 09739 Nut, Hex, Lock, M5 X 0.80, NI, SS 4
18 9008665 Hopper, Debris, Afmkt [T16] 1
19 1062730 Angle, Stl, Perforated .03 1.4 1.4 26.0I 1
20 1055962 Lip, Tray, Debris 1
21 32548 Rivet, Blind, .188d X 0.45 X .62d, Alm 7
22 58366 Clamp, Cable, Stl, 1.25d X 1.00w, 1hole 2
23 32486 Washer, Flat, 0.50, SAE 4

TENNANT COMPANY
P. O. Box 1452
Minneapolis, MN 55440-1452

IB 9008643 (07-2015)



